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1 |5404050156-0 | Main Frame Sa-3000 1 29 | 5530016091-2 | Right Support of Platform 1
1 |5404010070-1 | Main Frame Sa-4000 1 30 |5530016086-6 | Intermediary Support 2|2
1 |5404010071-0 | Main Frame Sa-5000 1 || 31 |5136011940-1 | Fixation Plate 1
2 | 5440011003-7 | Complete Platform 3000 1 32 |5259010044-7 | Stair 1 Degree 1
2 |5440011001-0 | Complete Platform 4000 1 33 16020311063-7 | Hexagonal Head Bolt 1/2" X 5" 12F W Gr5 Rp 12
2 | 5440011002-9 | Complete Platform Sa-5000 1 || 33 16020310298-7 | Hexagonal Head Bolt 1/2" X 9" 12F W Gr5 Rp 12112
2 | 5498100072-5 | Complete Wheel 11X 15 - BI 10 Ply 2 34 15024010162-6 | Smooth Washer @13 X 926 X 2,00Mm 12
3 15530011697-2 | Complete Right Support 1 35 15040120921-0 | Bar 0f 50,8 X 9,5 X 150Mm 416 |6
3 15530011698-0 | Complete Left Support 1 36 | 5024010068-9 | Smooth Washer @13,3 X @35,5 X 3,00Mm 14
4 1 5530011699-9 | Hitch Support Of Complete Piston 2 37 1 5024010075-1 | Smooth Washer @10,3 X @25 X 2,00Mm 12
5 15530011700-6 | Hitch Support Of Complete Piston 2 38 |6020311160-9 | French Head Bolt 3/8" X 1" 16F Unc1A Gr2 Rt 12
*6 | 6020055701-0 | Hydraulic Cylinder "0.D" @1.5/8" X #2.1/2" X 217Mm(Course) X 479Mm(Closed) 2 39 | 6020010406-7 | Pressure Washer 3/8" Media Industry 16
7 |5530016090-4 | Support 580mm 2 40 | 5080020100-1 | Bushing Of @14 X @17,94 X 24Mm 2
8 |5558010081-2 | Lock Of Support W/Washer 2 41 | 60203107466 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 16
9 |6020310421-1 | French Head Pin #9,8 X 61Mm 4 42 | 6020311090-4 | French Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr2 Rp 4
10 | 5432120030-6 | French Head Pin #30,53 X 125Mm 1 43 16020311174-9 | French Head Bolt 1/2" X 1.1/4" 12F W Gr2 Rt 2
11 1 6020390301-7 | Lock @5,75 X 50Mm 1 44 16020312300-3 | Hexagonal Head Bolt 1/2" X 2.1/2" 12F W Gr5 Rp 2
12 | 5024010249-5 | Smooth Washer @32 X @60 X 6,30Mm(Galvanised) 2 45 | 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 20
13 | 5558040007-7 | Piston Lock Of 190Mm 2 46 | 6020010410-5 | Pressure Washer 1/2" Media Industry 20
14 | 5530016087-4 | Fixation Right Support 2 47 16020312001-2 | Hexagonal Head Bolt 1/2" X 1.1/2" 12F W Gr5 Rt 4
15 | 6020390294-0 | Lock Nma - Type "R" @3,5 X 67Mm(Special) 6 48 | 5432020032-9 | Pin "L" @3/4" X 94Mm 2
16 | 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 6 49 |16020390294-0 | Lock Nma - Type "R" @3,5 X 67Mm(Special) 2
17 | 6020050106-6 | Cotterpin 3/16" X 1.1/2" 4 50 |6020010410-5 | Pressure Washer 1/2" Media Industry 4
18 | 6020312001-2 | Hexagonal Head Bolt 1/2" X 1.1/2" 12F W Gr5 Rt 4 51 15530200020-3 | Support 2
19 16020010410-5 | Pressure Washer 1/2" Media Industry 4 52 |5530130041-6 | Support Of 495Mm 2
20 | 6020130108-7 | Grease Fitting 1/8" 2 53 |6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 4
21 16020310639-7 | Pin 30,53 X 106mm 2 54 | 6020312001-2 | Hexagonal Head Bolt 1/2" X 1.1/2" 12F W Gr5 Rt 4
22 1 6020310598-6 | French Head Pin @3/4”X 75mm 2 55 16020310738-5 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 11,00Mm 4
23 15196010167-0 | Platform Handrail Spd-3000 2 56 |6020312015-2 | Hexagonal Head Bolt 5/8" X 3" 11F Unc1A Gr5 Rp ( 4
23 | 5196010168-9 | Platform Handrail Spd-4000 2 57 | 5530040015-8 | Lower Hitch Support 2
23 15196010169-7 | Platform Handrail Spd-5000 2 || 58 16020010412-1 | Pressure Washer 5/8" Media Industry 4
24 15136012019-1 | Left Plate Of Platform Spd-3000 1 59 | 6010601197-7 | Support Clamp 2
24 15136012021-3 | Left Plate Of Platform Spd-4000 1 60 | 6020010410-5 | Pressure Washer 1/2" Media Industry 8
24 | 5136012023-0 | Left Plate Of Platform Spd-5000 1 || 61 |6020312060-8 | Hexagonal Head Bolt 1/2" X 2.1/4" 12F W Gr5 Rp 8
25 15136012018-3 | Platform Right Plate Spd-3000 1 62 | 5530040016-6 | Upper Hitch Support 2
25 15136012020-5 | Platform Right Plate Spd-4000 1 63 |6010601204-3 | Fixation Base 2
25 | 5136012022-1 | Platform Right Plate Spd-5000 1 || 64 | 5348050006-3 | Complete Limiter Of @42 X 25Mm 4
26 |5530016092-0 | Left Support of Platform 1 65 | 5348050009-8 | Complete Limiter Of @42 X 49,5Mm 2
27 |5530016088-2 | Right Central Support of Platform 1
28 | 5530016089-0 | Left Central Support of Platform 1
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*1 15092010052-7 | Complete Speed Box(Sa-Right / Spd and Sd-Left) 1 47 16020310816-0 | Double Conic Hexagonal Nut Of Wheel 9/16" 18F Unf Gr5 Ch.7/8" Height 19,00Mm 12
*115092010051-9 | Complete Speed Box(Sa Left / Spd And Sd-Right) 1 48 16020310116-6 | Allen Bolt C/C 1/2"X 4.1/2" 12F W C112.9 Rp (Phosphated) 2
2 |5498100072-5 | Complete Wheel 11 X 15 - BI 10 Ply 2 49 16020350044-3 | Bearing M88048/88010 (Cone/Cover) 2
3 |1 5204010250-7 | Complete Wheel Hub 2 50 | 6020010404-0 | Pressure Washer 5/16" Media Industry 6
4 15132020021-4 | Complete Left Ratchet 1 51 15024010001-8 | Smooth Washer #23,5 X @44,5 X 4,75Mm 2
4 15132020022-2 | Complete Right Ratchet 1 52 |6020050109-0 | Cotterpin 1/8" X 1.1/2" 2
5 |5558010253-0 | Right Lock Of Ratchet 1 53 1 5256030080-8 | Gear 14 Teeth With Central Hole #95Mm 2
5 |5558010254-8 | Left Lock Of Ratchet 1 54 16020310798-9 | Nut 7/8" 14F Unf Gr5 Ch.1.1/4" Height 22,00Mm 2
6 | 5268010127-2 | Complete Right Chain Stretcher 1 55 16020130108-7 | Grease Fitting 1/8" 2
6 |5268010157-4 | Complete Left Chain Stretcher 1 56 | 60203100984 | Allen Bolt C/C5/16" X 7/8" 18F Unc1A C112.9 Rt (Phosphated) 6
7 15268010111-6 | Complete Stretcher With Gear 08 Teeth 2 57 16020350314-0 | Retainer @55,00 X #85,00 X 13,00Mm 2
8 |5268010703-3 | Complete Chain Stretcher 2 58 | 6020010410-5 | Pressure Washer 1/2" Media Industr 2
9 15530100252-0 | Wheel Support 2 59 16020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch. 7/8" Height 12,00Mm 2
10 1 6020311080-7 | Hexagonal Head Bolt 5/8" X 4" 11F Unc1A Gr5 Rp 2 60 | 5534010006-8 | Relief Drum 2
11 | 6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 12 61 15400010044-0 Ri%ht Helical Spring Of @63 X 55Mm 1
12 16020311079-3 | Hexagonal Head Bolt 5/8" X 3.1/2" 11F Unc1A Gr5 Rp 10 61 | 5400010043-1 | Left Helical Spring Of @63 X 55Mm 1
13 | 6020010410-5 | Pressure Washer 1/2" Media Industry 10 62 1 6020010294-3 | Retaining Ring E-50 2
14 1 6020310026-7 | Hexagonal Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr5 Rt 6 | 8 | 8| 63]6020130112-5  Grease Fitting 1/8" 2
15 | 5232060284-0 | ShaftQ1.1/8" X 1565Mm 1 64 | 5232030162-9 | Ratchet Shaft 2
15 1 5232060286-6 | ShaftQ1.1/8" X 1970Mm 1 65 | 5132020006-0 | Hitch Ratchet For Seed Fertilizer 4
15 | 5232060288-2 | Shaft Q1.1/8" X 2310Mm 1 || 66 | 6020250394-5 | Torsion Helical Spring @38 X @44,4 X 39Mm 1
15 | 5232060285-8 | Shaft Q1.1/8" X 1610Mm 1 66 | 6020250395-3 | Torsion Helical Spring @38 X #44,4 X 39Mm 1
15 | 5232060287-4 | Shaft Q1.1/8" X 2030Mm 1 67 |6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 2
15 | 5232060289-0 | Shaft Q1.1/8" X 2380Mm 1 || 68 | 6020010252-8 | Retaining Oring 2
16 | 6020311049-1 | Hexagonal Head Bolt 1/2" X 1.1/4" 12F W Gr5 Rt 8 69 | 6020310488-2 | Heavy Elastic Pin @6 X 32Mm 2
17 16020311047-5 | Hexagonal Head Bolt 1/2" X 1" 12F W Gr5 Rt 2 70 |5308020004-4 | Ratchet Handle 2
18 1 6020311061-0 | Hexagonal Head Bolt 1/2" X 3.1/2" 12F W Gr5 Rp 2 71 15232120160-1 | Shaft Of Ratchet Disarm 2
19 15080010011-6 | Bushing With Hole Sq1.1/8" 6 | 8 | 8 | 72|6020010412-1 Pressure Washer 5/8" Media Industry 2
20 | 5024010162-6 | Smooth Washer @13 X @26 X 2,00Mm 8 73 15136020043-8 | Stretcher Front Plate 2
21 16020050101-5 | Cotterpin 1/8" X 1" 2 74 1 6020130104-4 | Grease Fitting 1/4" 2
22 1 6020010412-1 | Pressure Washer 5/8" Media Industry 12 75 16020130112-5 | Grease Fitting 1/8" 4
23 | 5040140060-2 | Disarm Complete Right Bar 1 76 | 6020010252-8 | Retaining Oring 6
23 | 5040140061-0 | Disarm Complete Left Bar 1 77 15268010105-1 | Spare Chain Stretcher 2
24 16020050089-2 | Chain 2050 Of 55 Links + Amendment 2 78 16020010412-1 | Pressure Washer 5/8" Media Industry 2
25 1 6020390308-4 | Lock Nma - gtp e "R" 34,5 X 80Mm 2 79 16020090502-7 | Sprocket 5012-1 4
26 |6020050801-0 | Chain 2050 Of 30 Links + Reduction 2 80 |5232010172-7 | Stretcher Shaft With Lock 2
27 15256030081-6 | Complete Gear 21 Teeth 2 81 16020310762-8 | Hexagonal Nut 5/8" 18F Unf Gr5 Ch.15/16" Height 15,00Mm 2
28 15140010031-8 | Cotter Sq.1/4" X 22Mm 4 82 1 6020250395-3 | Torsion Helical Spring 038 X @#44,4 X 39Mm 1
29 |6020350006-0 | Bearing 6006 2Rs Ddu 2 82 16020250394-5 | Torsion Helical Spring @38 X 044 4 X 39Mm 1
30 |5558010008-1 | Lock Of Gear 2 83 | 5024010059-0 | Smooth Washer #16,5 X @29 X 1,21Mm 2
31 |15256030018-2 | Sprocket 17 Teeth 2 84 16020350005-2 | Bearing 6202-7z 2
32 15432010040-5 | Fuse Pin @6 X 60Mm 2 85 1 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 2
33 | 5284040040-9 | Flange @30 X #64,8 X 30,5Mm 2 86 | 5256040019-5 | Gear 8 Teeth 2
34 15530170010-4 | Support Of Automatic Square Hole Of 11/8" 2 87 |6020010410-5 | Pressure Washer 1/2" Media Industry 2
36 | 6020050018-3 | Chain 2050 Of 29 Links + Amendment 2 88 15232120161-0 | Gear Shaft 2
37 16020010326-5 | Retaining Oring 4 89 1 6020010250-1 | Retaining Oring 2
38 | 6020350397-3 | Rim 10.0 Ply x75" (Wheel 11X15) 2 90 | 5530180101-6 | Support Type "U" 2
39 16020050362-0 | Inner Tube Pa 15/16 2 91 | 5024010068-9 | Smooth Washer @13,3 X #35,5 X 3,00Mm 2
40 | 6020310413-0 | Tyre 11X15 Bl 10Ply 2 92 16020010252-8 | Retaining Oring 2
41 15204040017-6 | Wheel Hub 2 93 16020130108-7 | Grease Fitting 1/8" 2
42 | 5538010018-4 | Cover Of Wheel Hub 2 94 16020010410-5 | Pressure Washer 1/2" Media Industry 2
43 16020310998-1 | Hexagonal Head Bolt 9/16" X 2" 18F Unf1A Gr5 Rp 12 95 | 5256040001-2 | Stretcher Gear 2
44 15232160181-2 | Shaft @59 X 399Mm 2 96 |5232180005-0 | Stretcher Shaft 2
45 16020312020-9 | Hexagonal Head Bolt 5/16" X 3/4" 18F Unc1A Gr5 Rt 6 97 |5024010059-0 | Smooth Washer 16,5 X #29 X 1,21Mm 2
46 |1 6020350194-6 | Bearing 25590/25523 (Cover/Cone) 2 98 16020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 2
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5208010465-0 | Complete Fertilizer and Seed Hopper (3000) 1
5208010482-0 | Complete Right Seed/Fertilizer Hopper Sa/Sd-4000 1
@,a\ﬂ 12 5208010459-6 | Complete Right Fertilizer And Seed Hopper Sa/Sd-5000 1
,@ \10 3 5208010481-2 | Complete Left Seed/Fertilizer Hopper Sa/Sd-4000 1
QW 1 8 5208010460-0 | Complete Left Fertilizer And Seed Hopper Sa/Sd-5000 1
5268010109-4 | Complete Chain Stretcher 2
6020311175-7 | French Head Bolt 1/2" X 1.5/8" 12F W Gr2 Rt 4
5136015168-2 | Fixation Plate fo Stretcher 2
6020010410-5 | Pressure Washer 1/2" Media Industry 4
6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 4
13 50240100590 ' Smooth Washer 16,5 X 829X 1,21Mm 2
5530020186-4 | Support W/Gear Shaft 2
6020010252-8 | Retaining Oring 2
6020090502-7 | Sprocket 5012-1 2
6020130112-5 | Grease Fitting 1/8" 2
5208010466-9 | Complete Fertilizer And Seed Hopper Sa-3000 1
5208011413-3 | Complete Fertilizer And Seed Hopper Sa-4000 1
5208011329-3 | Complete Seed/Fertilizer Hopper Sa-5000 1
L : 4

* [tems Tand 2 - See page 9
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The Fertilizer and Seed Deposit consists of all the parts listed in this list.
However, when sold complete, Items 105 through 116 will not accom-

pany you.
Item quantities 108 to 116 vary depending on the machine configuration.
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1 |5208010461-8 | Seed And Fertilizer Hopper Sa/Sd 3000 1 22 | 5136010345-9 | Fertilizer and Seed Hopper Plate 6|88
1 |5208010462-6 | Seed And Fertilizer Hopper Sa/Sd 4000 2 23 | 6020050619-0 | Nozzle Wedge 2 144
1 |5208010463-4 | Seed And Fertilizer Hopper Sa/Sd-5000 2 || 24 15106010017-2 | Fertilizer Funnel Cover Of 340Mm 8 11012
2 | 5538010164-4 | Cover Of Fertilizer Deposit(3000) 1 24 15106010033-4 | Fertilizer Funnel Cover Of 1770Mm 1
2 |5538010165-2 | Cover Of Fertilizer Deposit(4000) 2 25 | 5080020484-1 | Bushing 0f @13,1 X @31,5 X 12,5Mm 4
2 |5538010166-0 | Cover Of Fertilizer Deposit(5000) 2 || 26 | 5538130001-2 | Cover Of Seed Distributor 16 1 20 | 24
3 15538010167-9 | Cover Of Seed Deposit(3000) 1 27 | 6020310883-7 | Hexagonal Head Bolt Inox 5/16" X 1" 18F Unc2A Rt 34 40 | 48
3 |5538010168-7 | Cover Of Seed Deposit(4000) 2 28 | 5538010161-0 | Fertilizer Dosing Cover 17 120 | 24
3 |5538010169-5 | Cover Of Seed Deposit(5000) 2 | 29 |6020310767-9 | Brass Hexagonal Nut 5/16" 18F Unc Ch.1/2" H.6,50Mm 94 1120|136
4 | 5204010199-3 | Complete Ertilizer Hooper Hub 2 | 2 || 30  6020310882-9 | Hexagonal Head Bolt Inox 5/16" X 3/4" 18F Unc2A Rt 58 | 76 | 84
5 |5204010315-5 | Complete Right Hub With Gear De 9 Teeth For Shaft 3/4" 1 31 1 6020010434-2 | Pressure Washer Inox 5/16" Media 94 1120136
5 |5204010236-1 | Complete Right Hub With Gear De 9 Teeth For Shaft 3/4" 1 | 1 || 32]6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 12 118 | 18
5 |5204010316-3 | Complete Left Hub With Gear Of 9 Teeth For Shaft 3/4" 1 33 16020010435-0 | Pressure Washer Inox 1/2" Media 12 118 | 18
5 |5204010235-3 | Complete Left Hub With Gear Of 9 Teeth For Shaft 3/4" 1| 1 || 34 6020310885-3 | Hexagonal Head Bolt Inox 1/2" X 1.1/4" 12F W Rt 11116 16
6 |5204010340-6 | Complete Seed Hub Spd/Sd/Sa-3000 2 35 1 5048010025-2 | Plastic Chock Absorver W/Metalic Reinforcement 7 14 14
6 |5204070039-0  Complete Seed Hub 2 | 2 || 36 6020010922-0 | Nylon Belt Pmc 594 - 132 X 32 Mm 2|44
7 15092100010-0 | Complete Seed Distribuotr Box Inclined Rotor 16 | 20 | 24 || 37 | 5232010270-7 | Shaft Sq.5/8" X 1590Mm 2
8 | 5304010008-0 | Adjustment Handle Fork 2 37 1 5232060266-1 | Shaft Q5/8" X 1910Mm 2
9 |5008010220-5 | Adjustment Handle 2 37 15232010331-2 | Shaft Sq.5/8" X 2250Mm Left. 2
10 | 5232010298-7 | Complete Large Shaft Of Fertilizer 3000 Pace 1". 1 38 | 6020310766-0 | Brass Hexagonal Nut 1/4" 20F Unc Ch.7/16" H.5,50Mm 741100106
10 | 5232010188-3 | Complete Right Fertilizer Shaft 4000 Pace 1" 1 39 1 6020310886-1 | Hexagonal Head Bolt Inox 1/2" X 1.1/2" 12F W Rt 5110 10
10 |5232010186-7 | Complete Right Fertilizer Shaft 5000 Pace 1" 1 | 40 | 6020310026-7 | Hexagonal Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr5 Rt 12120 20
10 | 5232010299-5 | Complete Small Shaft Of Fertilizer 3000 (Pace 1") 1 41 | 6020310884-5 | Hexagonal Head Bolt Inox 5/16" X 1.1/4" 18F Unc2A Rt 244
10 | 5232010187-5 | Complete Left Shaft Of Fertilizer 4000 Pace 1" 1 42 | 6020311030-0 | Hexagonal Head Bolt 3/8" X 5/8" 16F Unc1A Gr2 Rt 4
10 1 5232010185-9 | Complete Left Shaft Of Fertilizer 5000 Pace 1" 1 | 43 |6020311004-1 Hexagonal Head Bolt 1/4" X 7/8" 20F Unc1A Gr5 Rt 2
11 |5538150028-3 | Cover Of Seed Deposit 2 44 1 6020311001-7 | Hexagonal Head Bolt 1/4" X 5/8" 20F Unc1A Gr5 Rt 72 | 88 |104
12 | 6020390441-2 | Small Cover Of Cunette 11 2| 2| 45]6020010406-7 | Pressure Washer 3/8" Media Industry 1220 20
13 | 6010601385-6 | Small Batcher Cover Of Fertilizer 112 2 |46 6020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 12120 | 20
14 | 6020050120-1 | Cotterpin 1/4" X 3" 2 47 | 5080010358-1 | Bushing 0f @10,3 X #7/8" X 10Mm 414 4
15 | 6020050101-5 | Cotterpin 1/8" X 1" 29 | 18 | 44 || 48 | 6020030137-7 | Fertilizer Distributor Funnel 17 120 | 24
16 | 6020050104-0 | Cotterpin 3/16" X 1" 4 49 | 6020010402-4 | Pressure Washer 1/4" Media Industry 74 |1 90 | 106
17 | 6020390340-8 | Small Buffer 2 | 4| 4 | 50|6020010432-6 Plain Inox Washer @13,3 X @27 X 2,4AMm 4188
17 1 6020390341-6 | Large Buffer 2| 4 4| 51 6020010431-8 | Plain Inox Washer #8,5X @18 X 1,8Mm 72 | 88 | 104
18 | 6020050642-4 | Container For Instruction Manual 1 52 | 5024010083-2 | Smooth Washer Sq.17 X 43 X 3,00Mm 32|40 | 48
19 | 6020250252-3 | Helical Spring 323 X 28 X 24Mm 16 | 20 | 24 || 53 | 5024010075-1 | Smooth Washer @10,3 X @25 X 2,00Mm 16 | 32 | 40
20 | 5226010001-7 | Regulating Seed Divider 2 54 | 5024010161-8 | Smooth Washer @7 X @18 X 2,00Mm 2|2
21 5136180363-2 | Plate "L" De Apoio Da Caixa 11 2] 2] 55]6020130108-7  Grease Fitting 1/8" 2
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56 |6020310809-8 | Self-Locking Nut With Nylon 1/2" 12F W Gr5 Ch.3/4" H.15,50Mm 4 1 8 | 8 ||90  5024010344-0 | Special Washer @56 X @71 X 6,30Mm Helicoidal Rotor Guide 16 | 20 | 24
57 16020050487-1 | Fertilizer Shaft Hub 2 | 2 || 91 |5480030001-3 | Seed Register 16 | 20 | 24
58 | 5204070016-1 | Shaft Hub 2 | 2 || 92|5092010319-4 | Spare Seed Distributor Box 16 | 20 | 24
59 1 6020350013-3 | Bearing 6007-2Rs 2 | 2 | 93 /6020130100-1 | Grease Fitting 1/4" 2
60 |6020010266-8 | Retaining Oring 4 | 4 | 94 15008010029-6 | Adjustment Handle 2
61 |6020130104-4 | Grease Fitting 1/4" 2 | 2 || 95|5368010615-7 | Bearing Of Adjustment Handle 2
62 | 6020350255-1 | Retainer @35,00 X 347,00 X 10,00Mm 2 | 2 || 96 |6020350075-3 | Bearing 6005 2Rs 2
63 | 5024010374-2 | Smooth Washer @36 X @52 X 1,50Mm(Inox) 2 | 2 || 97 6020011053-9 | Retaining Ring I-047 2
64 | 5204010135-7 | Right Fertilizer Shaft Hub 2 98 | 5080010876-1 | Bushing 4
64 |5204010201-9 | Left Hub Of Fertilizer Shaft 2 | 2 || 99 5024010162-6 | Smooth Washer @13 X 26 X 2,00Mm 4
65 |5204010317-1 | Gear Fixation Hub (Shaft 3/4") 2 100 6020050101-5 | Cotterpin 1/8" X 1" 2
65 | 5204010364-3 | Gear Fixation Hub (Shaft 3/4") 2 | 2 1101]5232060320-0 | Shaft Q3/4" X 1515Mm 1
66 | 6020350013-3 | Bearing 6007-2Rs 4 101 5232060321-8 | Shaft Q3/4" X 1630Mm 1
67 |5080020057-9 | Bushing Of @35 X @45 X 17Mm 2 101 5232010192-1 | Rigth/Left Fertilizer Shaft 1935Mm 2
68 | 5256030029-8 | Gear 9 Teeth 2 101 5232010191-3 | Rigth/Left Fertilizer Shaft 2275Mm 2
69 |5080020112-5 | Bushing 0f @14 X @19 X 28Mmm 2 102 | 54000100474 | Right Spiral Spring Q21 X 145 X 7,93Mm (Pace25,4Mm) With Washer 17 110 12
70 | 5558100005-6 | Lock 2 102 | 5400010048-2 | Left Spiral Spring Q 21X145X7,93Mm (Pace 25,4Mm) With Washer 10 1 12
71 16020390301-7 | Lock @5,75 X 50Mm 2 103 | 5024070008-2 | Special Washer 20 X 052 X 2,5Mm Spiral Spring 22
72 | 6020311040-8 | Hexagonal Head Bolt 7/16" X 2" 14F Unc1A Gr5 Rp 2 104 6020050107-4 | Cotterpin 3/16" X 1" (Inox) 18122 26
73 1 6020010266-8 | Retaining Oring 2 105 5538010183-0 | Complete Small Cover 1
74 | 6020350255-1 | Retainer #35,00 X @#47,00 X 10,00Mm 2 106 | 6020390815-9 | Fertilizer Funnel Cover 1
75 | 5204070004-8 | Large Hub Of Seed Shaft 2 107 | 5400010034-2 | Right Spiral Spring Q21X145X7,93Mm (Pace19,05Mm) With Washer 1
76 | 5256030005-0 | Gear 19 Teeth With Central Hole 365Mm 2 107 | 5400010103-9 | Left Spiral Spring Sq.21 X 145 X 7,93Mm (Pace 19,05Mm) With Washer 1
77 | 5204010339-2 | Seed Shaft Hub Square Hole 16,8Mm Spd/Sd/Sa-3000 2 108| 5150010031-5 | Complete Rear Conductor 1
77 | 5204070003-0 | Seed Shaft Hub Square Hole 16,8Mm 2 | 2 1109 6020190010-0 | Funnel Ju-02 (N. 3823) 1
78 | 6020310883-7 | Hexagonal Head Bolt Inox 5/16" X 1" 18F Unc2A Rt 6 110 6020390309-2 | Lock 100 X 84 X 03Mm (2557) 1
79 | 6020010434-2 | Pressure Washer Inox 5/16" Media 6 111 6020250322-8 | Lock Spring 2
80 | 6020310767-9 | Brass Hexagonal Nut 5/16" 18F Unc Ch.1/2" H.6,50Mm 6 112 6020250028-8 | Hose @38 X @38 X 340Mm (Hose 119) 1
81 |6020130108-7 | Grease Fitting 1/8" 2 113]5150010032-3 | Complete Front Conductor 1
82 | 5080020118-4 | Bushing Of @14 X @19 X 20,5Mm 2 114 6020250111-0 | Rubber Tube @38 X #50,8 X 400Mm 1
83 | 6020010408-3 | Pressure Washer 7/16" Media Industry 2 115 6020250322-8 | Lock Spring 1
84 | 6020311040-8 | Hexagonal Head Bolt 7/16" X 2" 14F Unc1A Gr5 Rp 2 116 6020250339-2 | Lock Spring 1
85 | 5518010003-1 | Helicoidal Rotor 16 | 20 | 24
86 | 5080120001-7 | Bushing Rotor W/Hole 16 1 20 | 24
87 |5432090053-3 | Flat Pin @3 X 58Mm 16 1 20 | 24
88 |6020010290-0 | Retaining Ring I-72 16 1 20 | 24
89 | 6020010298-6 | Anel 62,6 X @71,5X 2,7Mm 1620 | 24
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« Complete Pasture Seed Hopper - Optional
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« Table Complete Pasture Seed Hopper - Optional

s3] B

[— 2 — ] [ — N —
£ - = 8/8 g ¢ - =g g8
o Code Product description =S|~ F |2 Code Product description S| @ F| A
= Ik s IEIE
1 |5092120080-0 K Complete Pasture Seed Hopper Sa/Sd/Spd-3000 1 33 16020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 8
1 15092010365-8 A Complete Right Pasture Seed Box (Sa/Sd/Spd-4000) 1 34 | 5204060007-8 | Large Right Hub 1
1 |5092010371-2 Complete Right Pasture Seed Box (Sa/Sd/Spd-5000) 1 || 34 | 5204060009-4 | Large Left Hub 1
1 15092010368-2 | Complete Left Pasture Seed Box(Sa/Sd/Spd-4000) 1 35 | 5204070027-7 | Hub With Hexagonal Hole 2
1 15092010374-7 | Complete Left Pasture Seed Hopper For Plastic Box(Sa/Sd/Spd-5000) 1 || 36 | 5080020229-6 | Bushing Of @14 X @19 X 33Mm 2
2 | 5052030025-0 | Complete Funnel Of Pasture Seed Hopper 16 | 20 | 24 || 37 | 5296010009-3 | Regulator Spindle Of Shaft (Csf) 2
3 |5256030022-0 | Gear 13 Teeth With Central Hole #65Mm 2 38 |5484120001-5 | Scale Regulator 2
4 16020050033-7 | Chain 2050 Of 44 Links + Reduction 2 39 | 5526020003-7 | Separator Of Large Hub 2
5 15526010030-0 | Separador Da Gear 17 Dentes Spd/Sd/Sa-3001 2 40 | 5570010002-1 | Regulator Wheel Of Shaft 2
5 15526020002-9 | Separador Da Gear 17 Dentes (C.S.F) 2 | 2 || 41 6020010404-0 | Pressure Washer 5/16" Media Industry 6
6 |6020311024-6 | Hexagonal Head Bolt 5/16" X 1.3/4" 18F Unc1A Gr2 Rp 6 42 1 6020010406-7 | Pressure Washer 3/8" Media Industry 6
6 | 6020311025-4 | Hexagonal Head Bolt 5/16" X 2" 18F Unc1A Gr2 Rp 6 | 6 || 43 |6020010408-3 | Pressure Washer 7/16" Media Industry 2
7 15092120079-7 | Pasture Seed Hopper 3000 1 44 160201301087 | Grease Fitting 1/8" 2
7 |5092010254-6 | Right Pasture Seed Hopper(4000) 1 45 15420110003-0 | Bolt 1/4" X 26Mm 2
7 15092120069-0 | Right Pasture Seed Hopper (5000) 1 || 46 |6020311001-7 | Hexagonal Head Bolt 1/4" X 5/8" 20F Unc1A Gr5 Rt 6
7 15092010255-4 | Left Pasture Seed Hopper(5000) 1 47 | 6020310038-0 | Hexagonal Head Bolt 5/16" X 1" 18F Unc1A Gr5 Rt 6
7 15092120068-1| Left Pasture Seed Hopper (5000) 1 || 48 |6020310991-4 | Hexagonal Head Bolt 3/8" X 2.1/4" 16F Unc Gr5 Rt 6
8 | 5538070075-0 | Cover Of Pasture Seed Hopper 3001 1 49 | 6020311040-8 | Hexagonal Head Bolt 7/16" X 2" 14F Unc1A Gr5 Rp 2
8 | 5538010069-9 | Pasture Seed Box Cover(4000) 2 50 | 6020310744-0 | Hexagonal Nut 5/16" 18F Unc Gr5 Ch.1/2" Height 6,50Mm 6
8 | 5538070077-7 | Cover Of Seed Hopper Fina(5000) 2 || 51 |5256030022-0 | Gear 13 Teeth With Central Hole 365Mm 2
9 |5232010269-3 | Hexagonal Shaft 1/2" Pasture Seed Hopper 2 52 160200104024 | Pressure Washer 1/4" Media Industry 6
9 | 5232120169-5 | Hexagonal Shaft 1/2" Pasture Seed Hopper 2 53 |5530020186-4 | Support W/Gear Shaft 2
9 |5232120170-9 | Hexagonal Shaft 1/2" Pasture Seed Hopper 2 || 54 1 5024010059-0 | Smooth Washer @16,5 X 029 X 1,21Mm 2
10 | 5204010338-4 | Complete Right Hub Of Pasture Seed Hopper 1 55 | 6020010252-8 | Retaining Oring 2
10 | 5204010359-7 | Complete Left Hub Of Pasture Seed Hopper 1 56 | 6020090502-7 | Sprocket 5012-1 2
11 | 5268010109-4 | Complete Chain Stretcher 2 57 16020130112-5 | Grease Fitting 1/8" 2
12 | 5092100006-2 | Complete Seed Distributor Box 16 | 20 | 24 || 58 | 6020050420-0 | Seed Distributor Box 16 | 20 | 24
13 | 5024100001-7 | Smooth Washer With Hexagonal Hole 13,5 X @25 X 1,21Mm 32| 40 | 48 || 59 1 5024010161-8 | Smooth Washer @37 X @18 X 2,00Mm 32|40 | 48
14 | 6020250350-3 | Helical Spring @16 X @18 X 16Mm 16 | 20 | 24 || 60 | 6020030082-6 | Rotor Bushing 16 | 20 | 24
15 |1 6020050101-5 | Cotterpin 1/8" X 1" 32|40 48 | 61 6020311002-5 | Hexagonal Head Bolt 1/4" X 3/4" 20F Unc1A Gr2 Rt 32 40 | 48
16 | 6020010922-0 | Nylon Belt Pmc 594 - 132 X 32 Mm 12| 2| 62|6020010402-4 | Pressure Washer 1/4" Media Industry 32 40 | 48
17 | 6020310767-9 | Brass Hexagonal Nut 5/16" 18F Unc Ch.1/2" H.6,50Mm 2 | 4 4 || 63 6020310742-3 | Hexagonal Nut 1/4" 20F Unc Gr5 Ch.7/16" Height 5,50Mm 32 |40 | 48
18 | 6020310019-4 | Hexagonal Head Bolt 1/4" X 1" 20F Unc1A Gr2 Rt 4| 8 8 || 64 6020350771-5 | Rotor Of Seed Distributor Hopper 16 | 20 | 24
19 | 6020010400-8 | Pressure Washer 3/16" Media Industry 9 | 12|18 || 65|5024010132-4 Smooth Washer 820 X @32 X 1,50Mm W/Hole 16 | 20 | 24
20 | 6020010434-2 | Pressure Washer Inox 5/16" Media 2| 4 4] 66 6020050419-7 | Seed Distributor Box 16 120 | 24
21 | 60200104024 | Pressure Washer 1/4" Media Industry 4 | 8 | 8 || 67 |6020390416-1/ Cover Of Seed Distributor Cover 16 | 20 | 24
22 1 6020310119-0 | Bolt 3/16" X 1/2" 24F Unc1A Gr5 Rt 9 | 12|18 | 68 | 6020312404-2  Bolt@6,5X@3,2X9,5Mm 48 1 60 | 72
23 | 6020310882-9 | Hexagonal Head Bolt Inox 5/16" X 3/4" 18F Unc2A Rt 2 | 4| 4 |69 5092010362-3 | Complete Pasture Seed Hopper (3000) 1
24 1 5024010161-8 | Smooth Washer @7 X @18 X 2,00Mm 8 | 16 | 16 || 70 | 5092010363-1 | Complete Right Pasture Seed Hopper(Sa-4000) 1
25 1 6020310740-7 | Hexagonal Nut 3/16" 24F Unc Gr5 Ch.3/8" Height 4,50Mm 9 | 12 18 || 70 1 5092010369-0 | Complete Right Pasture Seed Hopper(Sa-5000) 1
26 | 6020310742-3 | Hexagonal Nut 1/4" 20F Unc Gr5 Ch.7/16" Height 5,50Mm 4| 8 | 8 || 71/5092010366-6 Complete Left Pasture Seed Hopper(4000) 1
27 | 6020311174-9 | French Head Bolt 1/2" X 1.1/4" 12F W Gr2 Rt 4 71 15092010372-0 | Complete Left Pasture Seed Hopper(5000) 1
28 | 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 4
29 | 6020010410-5 | Pressure Washer 1/2" Media Industry 4
30 | 6020030205-5 | Plastic Funnel Of Pasture Seed 16 | 20 | 24
31 | 5372050007-4 | Hose @5/8" X @27,5 X 600Mm 16| 20 | 24
32 15080011802-3 | Technyl Bushing 50mm 16| 20 | 24
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« Complete Hitch Drawbar

Item
All

Code Product description

5080010151-1 | Bushing Of Drawbar

5332010018-2 | Spare Hitch Shackle

5084010042-9 | Complete Hitch Drawbar

5024010327-0 | Smooth Washer @45 X @87 X 12,00Mm
6020310857-8 | Nut 1.1/2" 12F Unf Gr2 Ch.2" Height 30,00Mm
6020310665-6 | French Head Pin 330,53 X 85mm
5024010217-7 | Smooth Washer 339 X @68 X 12,00Mm
6020050116-3 | Cotterpin 1/4" X 2"

6020130108-7 | Grease Fitting 1/8"

5024010249-5 | Smooth Washer @32 X @60 X 6,30Mm(Galvanised)
5432010025-1 | Pin @1.1/4" X 215Mm

5484010183-8 | Complete Regulator

5530060020-3 | Hoses Support

6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm
6020390301-7 | Lock 5,75 X 50Mm

6020390301-7 | Lock 5,75 X 50Mm

6020130108-7 | Grease Fitting 1/8"

5484040045-2 | Left Thread Regulator

54840400037 | Regulator R.1.1/4"Unc X 197Mm With Bushing
5484010014-9 | Draw Bar Regulator

6020310591-9 | Round Head Pin 830,53 X 98Mm
5084010041-0 | Complete Hitch Drawbar
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The Complete Hitch Drawbar (22) consists of all the parts listed in this
list. However, when sold complete, Items 11 through 21 will not catch
you.
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« Complete Hydraulic System c » _g/gls
2 Code Product description =23
(%} wvi W
1 15372011092-6 | Hose @3/8" X 3000Mm With 1Trg And 1Trf With Male Quickly Coupling 4
2 | 6020251014-3 | High Pressure Hydraulic Hose 3/8" X 1100Mm With 1Tcg And 1Trg (Sae 100R2 At - P.T.4800Psi) 2
2 16020250915-3 | High Pressure Hydraulic Hose 3/8" X 1500Mm With 1Tcg And 1Trg (Sae 100R2 At - 22
3 16020251013-5 | High Pressure Hydraulic Hose 3/8" X 900Mm With 1Tcg And 1Trg (Sae 100R2 At - PT.4800Psi) 2
3 |6020250913-7 | High Pressure Hydraulic Hose 3/8" X 1300Mm With 1Tcg And 1Trg (Sae T00R2 At - 22
4 16020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17Mm H.8,00Mm 3
5 |5538010158-0 | Cover Of Nipple R.3/4" Unf 4
6 |5530240037-6 | Support Of Distributor 1
7 |5224030021-4 | Oil Distributor With 12 Funnels 1
8 160203174759 | Hexagonal Head Bolt M10 X 1,50 X 30Mm (I8.8 Rt 3
9 15024010075-1 | Smooth Washer @10,3 X @25 X 2,00Mm 1
10 | 6020010394-0 | Pressure Washer M10 Media 3

Item
Al

Code Product description

5144010282-8 | Jacket 363,50 (@2.1/2") x 390mm

5326020259-2 | Piston Rod #41,27 (1.5/8") x 338,5mm

5236010005-7 | Piston Plung de #26,72 x 362,90 x 60mm

5152010037-0 | Piston Coupling @41,7 X @63,1 X 53MM

5456050005-2 | Cylindric Nut 73,75 12F (Piston)

5456140002-7 | Nut W/Nylon R.1" Uns 14Fpp - Wrench 1.1/2" - Height 28,0Mm Special
5024010110-3 | Smooth Washer 327 X @38 X 1/4"

6020390042-5 | Plastic Cover Bt-21

6020190065-7 | Repair Kit For Hydraulic Cylinders "D.A" 1.5/8" X 2.1/2"
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For spare parts order, please check in the cylinder
jacket (1), the following: - Baldan part number with
11 numbers, the manufacturer code, name and ma-
nufacturer date.
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>> BALDAN

« Speed Box

Item

Code

Product description

All
Right
Left

6020310471-8
5538010085-0
52320202094
5554010017-8
5260040006-1
5260040007-0
5554010015-1
5080020830-8
9 | 5080080005-3
10 | 6020010305-2
11 | 6020350274-8
12 | 6020350275-6
, 20 13 | 6020310038-0
| 14 | 6020317426-0
15 | 6020010063-0
16 | 6020010022-3
17 | 6020310506-4
18 5112010011-8
18 | 5112010012-6
19 | 5538010087-7
20 | 6020350018-4
21 6020010999-9
22 | 5538010086-9
23 | 6020350006-0
24 | 5080010232-1
25 | 5256060005-4
26 | 5080020804-9
27 | 5468010024-4
28 | 6020430193-2
29 | 6020390301-7
30 | 5538060003-9
31| 50810100122
32 | 5081010013-0
33 | 6020350086-9
34 | 6020312502-2
35 | 6020350245-4
36 | 6020030015-0
37 | 5080080004-5
38 | 5232020208-6
39 | 6020311020-3
40 | 60203120209

0 N O\ LT B WN =

Heavy Elastic Pin @6 X 30Mm

Rear Cover

Shaft @5/8" X 157Mm

Right Support

Alphabetical Regulating Shaft De 299Mm
Numerical Regulating Shaft De 200Mm
Left Support

Bushing 0f #19,2 X #23,2 X 25,50Mm
Bushing Of The Hexagonal 1.1/4" X 150Mm
Retaining Ring 1-42

Retainer 315,90 X 025,40 X 4,50Mm
Retainer 30,00 X #43,00 X 9,50Mm
Hexagonal Head Bolt 5/16" X 1" 18F Unc1A Gr5 Rt
Allen Bolt S/C1/2" X 3/4" 12F W C112.9 Rt (Phosphated)
0°Ring 2-116 N3006-90Nbr (18,72)
0°Ring 2-114 N3006-90Nbr (15,54)

Heavy Elastic Pin @6 X 40Mm

Right Gear Box Housing

Left Gear Box Housing

Rear Cover Of Reduction Box

Bearing 6203 2Rs 1

Gear 21 Teeth

Front Cover Of Reduction Box

Bearing 6006 2Rs Ddu

Bushing Of @25 X 100Mm

Crown Of Reduction Box

Bushing Of @30 X @35 X 21Mm

Shaft Handle

0il Display

Lock @5,75 X 50Mm

Cover 0f 100 X 250 X 3,00Mm

Plug R.1/2 X 14 Npt

Plug R.1/2 X 14 Npt W/Hole 3,00Mm
Bearing Skf 51203

Bolt N°10 X 1/2" 24F Unc2A Gr2 Rt
Retainer 30,00 X @52,00 X 10,00Mm
Protection Speed Box Protection With Hole
Bushing Of The Hexagonal 1.1/4" X 90Mm
Shaft @3/4" X 408Mm

Hexagonal Head Bolt 5/16" X 1/2" 18F Unc1A Gr2 Rt
Hexagonal Head Bolt 5/16" X 3/4" 18F Unc1A Gr5 Rt
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¢ Plantlng ROWS E Code Product description =
*1 12517150507-3 | Large Row Unit W/Double Disc W/Concave Compactor Wheel(Sa) 1
-1 | Small Row Unit W/Double Disc W/Concave Compactor Wheel(Sa
*2 1 2517150590-1 | Small Row Unit W/Double Disc W/C Comp. Wheel(Sa) 1
*3 125171505146 | Large Row Unit W/Double Disc W/Convex Compactor Wheel (Sa) 1
*4 | 2517150515-4 | Small Row Unit W/Double Disc W/Convex Compactor Wheel (Sa) 1

*Item 1,2,3 and 4 - See page 18

SA03718
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« Row W/Double Disc W/Concave/Convex Compactation Wheel
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« Table Row W/Double Disc W/Concave/Convex Compactation Wheel

Parts Catalog

s3] n]

E =S/ 5 & 8| & = S|/ 8 &

K Code Product description 2SS AR Code Product description =S |S A

= &S 3 2= &3 28
53285 5 & 285

1 15124010391-9 | Complete Large Row Of Double Disc (Sa) 1 1 39 |5204020094-0 | Assembled Hub 2

1 |5124010390-0 | Complete Small Row Of Double Disc (Sa) 1 1 || 40 |6020010004-5 | Pressure Washer M8 Media 10

2 |5498030066-0 | Concav Compaction Wheel (Sa) 1 41 1 6020317395-7 | Slotted Bolt M8 X 1,25 X 25mm (I8.8 Rt 10

2 |5498030077-6 | Connvex Compaction Wheel(Sa) 1 42 1 6020310454-8 | Hexagonal Nut M8 X 1,25 Ma CI8 Ch.13Mm H.6,50Mm 10

3 |6020310738-5 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 11,00Mm 1 43 | 5204020026-6 | Double Disc Hub (Spare) 2

4 16020311069-6 | Hexagonal Head Bolt 5/8" X 1.3/4" 11F Unc1A Gr5 Rt Wth Point 1 44 | 6020350007-9 | Bearing 6206(Skf-Nsk-Timken) 2

5 16020390308-4 | Lock Nma - Type "R" @4,5 X 80Mm 1 45 16020350259-4 | Retainer 335,00 X @50,00 X 8,00Mm 2

6 | 5124010139-8 | Large Row Of Double Disc (Sa) 1 1 46 | 5080010042-6 | Bushing 2

6 | 5124010140-1 | Small Row Of Double Disc (Sa) 1 1 || 47 |6020310051-8 | Hexagonal Head Bolt 1/2" X 1.1/4" 12F W Gr5 Rt 2

7 |5566010072-4 | Complete Spring Rod 1 48 1 5530180064-8 | Wheel Support (Sa) 1

8 |5068060003-9 | Clamp 1 49 1 5498100018-0 | Complete Compaction Wheel Concav 111

9 | 5136020032-2 | Fixation Plate Of Spring Rod 2 49 1 5498100098-9 | Complete Compaction Wheel Convex 101

10 | 6020311244-3 | French Head Pin @9,8 X 33Mm 1 50 | 6020010410-5 | Pressure Washer 1/2" Media Industry 2

11 | 5530170048-1 | Support Of Fixation Plate Of Guide 1 51 | 6020010404-0 | Pressure Washer 5/16" Media Industry 10

12 1 6010600896-8 | Hitch Lock Of Discs Support 1 52 1 6020310744-0 | Hexagonal Nut 5/16" 18F Unc Gr5 Ch.1/2" Height 6,50Mm 10

13 1 6020050101-5 | Cotterpin 1/8" X 1" 3 53 16020311017-3 | Hexagonal Head Bolt 5/16" X 1.1/2" 18F Unc Gr2 Rt 5

14 1 6020010410-5 | Pressure Washer 1/2" Media Industry 3 54 1 6020312020-9 | Hexagonal Head Bolt 5/16" X 3/4" 18F Unc1A Gr5 Rt 5

15 1 6020311061-0 | Hexagonal Head Bolt 1/2" X 3.1/2" 12F W Gr5 Rp 1 55 16020010813-5 | Convex Compactation Rim 99-8 101

16 | 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 3 55 |6020010812-7 | Convex Compactation Rim 811/9 103-8 111

17 |5124030135-4 | Complete Double Disc Row (Sa) 1 56 | 5018010016-1 | Rubber Wheel Rim 2

18 | 5530010548-2 | Fixation Large Support Of Double Disc (Sa) 1 1 57 | 5204020047-9 | Wheel Hub 2

18 | 5530180020-6 | Fixation Small Support Of Double Disc (Sa) 1 1 || 58 |5080030028-0 | Large Bushing Of Compactor Wheel 1

19 | 6020010410-5 | Pressure Washer 1/2" Media Industry 2 59 | 6020350204-7 | Retainer @25,00 X 347,00 X 10,00Mm 2

20 |6020310049-6 | Hexagonal Head Bolt 1/2" X 2" 12F W Gr5 Rp 2 60 | 6020350007-9 | Bearing 6206(Skf-Nsk-Timken) 2

21 | 60203107547 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 2 Optional

22 | 52040201041 | Complete Hub (Plain Disc 13" X 3,00Mm) 2 61 | 6020311257-5 | Hexagonal Nut M6 X 1,00 Ma CI8 Ch.10Mm H.5,00Mm 6

23 15096030002-2 | Cover Of Double Disc Hub 2 62 | 6020010122-0 | Pressure Washer M6 Media 6

24 | 5352030047-0 | Right Scraper Of Discs 1 63 | 6020317441-4 | Bolt M6 X 1,00 X 20Mm (18.8 Rt 6

25 |5352030048-8 | Left Scraper Of Discs 1 64 | 6010600077-0 | Deph Limiter Ring (55Mm) 1

26 | 5024010075-1 | Smooth Washer #10,3 X @25 X 2,00Mm 2 65 | 5530016385-7 | Right Support Of Scraper (/Metric Thread 1 1

27 |5024010051-4 | Smooth Washer @16 X 044 X 1,21Mm 2 65 |5530016384-9 | Left Support Of Scraper W/Metric Thread 1 1

28 1 6020311073-4 | Hexagonal Head Bolt 5/8" X 1.3/4" 11F Unc1A Gr5 Rp Rosca Esquerda 1 66 | 5352040009-1 | Flange Scraper 1

29 | 6020010402-4 | Pressure Washer 1/4" Media Industry 10 67 |6020010124-6 | Pressure Washer M16 Media 1

30 |6020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 1 68 | 6020010394-0 | Pressure Washer M10 Media 1

31 | 6020010406-7 | Pressure Washer 3/8" Media Industry 1 69 | 6020310299-5 | Hexagonal Head Bolt M10 X 1,50 X 15Mm (18.8 Rt 1

32 1 6020311000-9 | Hexagonal Head Bolt 1/4" X 1/2" 20F Unc1A Gr5 Rt 10 70 |6020317434-1 | Hexagonal Nut M16 X 1,50 Mb CI8 Ch.24Mm H.13,00Mm 2

33 | 6020310054-2 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr2 Rt 1 71 15024010075-1 | Smooth Washer @10,3 X @25 X 2,00Mm 1

34 1 6020311074-2 | Hexagonal Head Bolt 5/8" X 1.3/4" 11F Unc1A Gr5 Rp Rosca Direita 1

35 150240100590 | Smooth Washer @16,5 X 829 X 1,21Mm 4

36 | 5024010239-8 | Smooth Washer #16,5 X @37 X 3,00Mm 2

37 15112020021-0 | Double Disc Housing 1

38 | 2853347902-4 | Coulter Plain Disc Blade 13 X 3,00 Hc Rd 68,6Mm + 5H Rd 8,8Mm R=47,5Mm + 6H Rd 2
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« Protection Cover

All
Right
Left

Code Product description

@
Item

6020050583-5 | Right Protection Cap
6020050585-1 | Left Protection Cap 1
5530130037-8 | Fixation Support Of Protector Cap

6020310742-3 | Hexagonal Nut 1/4" 20F Unc Gr5 Ch.7/16" Height 5,50Mm
6020311000-9 | Hexagonal Head Bolt 1/4" X 1/2" 20F Unc1A Gr5 Rt
6020010402-4 | Pressure Washer 1/4" Media Industry

5232010982-5 | Shaft Of Chain Cap Fixation

6020010406-7 | Pressure Washer 3/8" Media Industry

6020030102-4 | Nut @5/16" 18F Unc

6020030104-0 | Nut @3/8" 16F Unc

6020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm
5024010075-1 | Smooth Washer #10,3 X @25 X 2,00Mm

51060100598 | Complete Right Protector Cover 1
5106010058-0 | Complete Left Protector Cover 1
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Item
All
Right
Left

Code Product description

6020050528-2 | Right Protection Cap (Pasture Seed) 1
6020050529-0 | Left Protection Cap (Pasture Seed) 1
6020010406-7 | Pressure Washer 3/8" Media Industry

5024010075-1 | Smooth Washer @10,3 X @25 X 2,00Mm

6020310744-0 | Hexagonal Nut 5/16" 18F Unc Gr5 Ch.1/2" Height 6,50Mm
60203110009 | Hexagonal Head Bolt 1/4" X 1/2" 20F Unc1A Gr5 Rt
6020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm
6020310742-3 | Hexagonal Nut 1/4" 20F Unc Gr5 Ch.7/16" Height 5,50Mm
5232010982-5 | Shaft Of Chain Cap Fixation

5530130037-8 | Fixation Support Of Protector Cap

6020010404-0 | Pressure Washer 5/16" Media Industry

5024010073-5 | Smooth Washer #8,5 X 820 X 2,00Mm

6020010402-4 | Pressure Washer 1/4" Media Industry

5106010130-6 | Complete Right Protector Cover Sa(Pasture Seed) 1
5106010131-4 | Complete Left Protector Cover Sa(Pasture Seed) 1
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>> BALDAN Parts Catalog

« Complete
« hectarimeter - Optional

Code Product description

Item
All
SA 3000
SA 4000
SA 5000

6020310740-7 | Hexagonal Nut 3/16" 24F Unc Gr5 Ch.3/8" Height 4,50Mm
6020010406-7 | Pressure Washer 3/8" Media Industry

6020310768-7 | Brass Hexagonal Nut 3/8" 16F Unc Ch.9/16" H.8,50Mm
6020310054-2 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr2 Rt
6020310122-0 | Bolt 3/16" X 3/4" 24F Unc1A Gr5 Rt

6020010400-8 | Pressure Washer 3/16" Media Industry

6020311002-5 | Hexagonal Head Bolt 1/4" X 3/4" 20F Unc1A Gr2 Rt
6020010431-8 | Plain Inox Washer @8,5 X @18 X 1,8Mm

6020250455-0 | Female Aperto Button Thermoplastic (Thread 1/4" Unc)
5136012383-2 | Large Plate Of Counter Of Hectares

5464010047-0 | Compteur Protection Of Digital Hectarimeter
5530011760-0 | Support Of Spool (3000) 1
5530011758-8 | Support Of Spool (4000) 1
5530011756-1 | Support Of Spool (5000) 1
6020050605-0 | Hectarimeter Ht1000 C/Painel Digital Enalta

6020310839-0 | Self-Locking Nut With Nylon 1/4" 20F Unc Gr5 Ch.7/16" H.8,00Mm
6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm
6020010435-0 | Pressure Washer Inox 1/2" Media

6020310886-1 | Hexagonal Head Bolt Inox 1/2" X 1.1/2" 12F W Rt

5120010032-1 | Spool

6020130100-1 | Grease Fitting 1/4"

5154010005-9 | Complete Digital Hectarimeter For Spd-Sd 3000 1
5154010004-0 | Complete Digital Hectarimeter For Spd-Sd 4000 1
5154010003-2 | Complete Digital Hectarimeter For Spd-Sd 5000 1
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Parts Catalog >> BALDAN

» Stickers . REEE
2 Code Product description = LA
v v v
1 160200702347 | Sticker Sa-3000 Speed Box Baldan (210 X 2940Mm) 2
1 |6020070237-1 | Sticker Sa-4000 Speed Box (210 X 1750Mm) 2
1 160200702410 | Sticker Sa-5000 Speed Box (210 X 2100Mm) 2
2 16020070240-1 | Sticker Baldan (210 X 1750Mm) 2
2 160200702444 | Sticker Baldan (210 X 2100Mm) 2
3 16020070790-0 | Sticker Logotype Baldan (230 X 280Mm) 2
4 15206010057-8 | Sticker Seed Distribuition Table Spd/Sa/Sh/Sap(100 X 335Mm) 1
5 |5206010284-8 | Sticker Fertilizer Distribuition Table 17/09 Sa-Speed Box(180 X 285Mm) 1
6 |5206010283-0 | Sticker Fertilizer Distribuition Table 09/17 Sa-Speed Box(180 X 285Mm) 1
7 |5206010285-6 | Sticker Speed Box Transmission System (125 X 265Mm) 1
8 |5206010304-6 | Sticker Change Of Oil For Speed Box(135 X 200Mm) 1
9 |5206010221-0 | Sticker Instruction Manual Warning (100 X 160Mm) 1
10 | 5206010309-7 | Sticker Platform Warning (107 X 145Mm) 1
11 1 5206010278-3 | Sticker For Cleaning The Fertilizer Hopper (105 X 130Mm) 1
12 | 5206010308-9 | Sticker Hydraulic Hoses Warning(150 X 95Mm) 1
13 15206010310-0 | Sticker Disc Warning (150 X 95Mm) 1
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>> BALDAN

Parts Catalog

o Stickers c o gig's
K Code Product description a T A
= < | < | <

(%} v v
1 |6020071407-8 | Sticker Sa-3000 Monotolva Baldan "Pasture Seed Hopper" (185 X 2940Mm) 1
1 16020071405-1 | Sticker Sa-4000 Speed Box "Pasture Seed Hopper" (185 X 1750Mm) 1
1 |6020071361-6 | Sticker Sa-5000 Speed Box "Pasture Seed Hopper" (185 X 2100Mm) 1
2 | 6020071406-0 | Sticker Baldan (185 X 1750Mm) 1
2 16020071157-5 | Sticker Baldan (95 X 2100Mm) 1
3 15206010163-9 | Sticker Psture Seed Distribuition Table (100 X 200Mm) 11212
SA 4000 >> BALDAN
Item 1 Item 2

Item 3
£ L =
K Code Product description =
1 15206010307-0 | Sticker Of Gear And Chains Warning (145 X 150Mm)
2 | 6020070886-8 | Sticker Lubricate And Retighten (58 X 195Mm)

SA03718

A\ ATENGAO | 4 CAUTION | £ ATENCION
LUBRIFIQUE O LUBRICATE | LUBRIQUE EL
I/PLEMENTO THE ENGINE EQUIPO Y APRIETE
E APERTES OS AND TIGHTEN LOS TORNILLOS
PARAFUSOS THE BOLTS CAILY DIARIAMENTE
DIARIAMENTE
Item 1 Item 2
£ s e =
o Code Product description =
1 |6020070301-7 | Sticker For Fertilizer Hopper Speed Box 2
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